4750, X 3/16" W.

80" / STL TUBE
éﬁé- THK. r ¢

—] 10 3/4" |— "

PLATE_\
/)(
[ sw— |- "‘li il'"?
18" sQ.

kO S-4 SUB FLOOR X

( SEE NOTES )

] 1 £ 4TS
4 B - 1
N ( NOM. ) WOOD SLATS £ 50. X 3/16" P A 36
X ( SHOWN W/ 3" X 4" ) W. ST TUBE - St
3/ Bw LAV?ASSI_(I’E% 21/ |~ 12 x 1 1/2" s ' < | |,
/ CGE. BOLT W/ WASHER Tag -
( SEE NOTE 4. ) & NYLON LOCKNUT / / - 4
1/4" X 11/2° — e
| ya — SILBR —— &
T T 3/8" X 5 1/2" SSIL.
2 1/2" SQ. X 1/4° HEX HD. CAP SCR. W/ .
W. ST TUBE — WASHER & NYLON LOCKNUT 0 (2 X4 |~— 18" S0. ——|
(1] | Y Joo | CTTII7 F e 3 (3 x4)
\ " n »
2’ 2 ok T Tie(rxe)” 2 (£X€) O S—1 EMBEDMENT
. 17 (3 x4
F X2 X 3160 1/4" THK. L 5 g ey g ‘
STL. ANGLE STL. GUSSET .
I _— 3/8 THK. SIL. PLATE i

4750 X 3/16" W.
STL. TUBE - P »‘ -
18" SQ

XO S-2  SURFACEX

( SEE NOTES )

WOOD OPTIONS

0O 'C’ & BTR. DOUGLAS FIR KD S4S EE
O IPE S4S EE

O OTHER

NOTES

1.) ALL STL. MEMBERS COATED W/ ZINC RICH EPO
FINISHED W/ POLYESTER POWDER COATING.
2.) ALL WOOD MEMBERS TREATED W/ CLEAR PRESERVATIVE.

3.) 1/2° X 3 3/4” EXPANSION ANCHOR BOLT FOR OPTIONS S—2 AND S—4.
)1/ / W/ 3 SEATS

4,) USE 3/8” X 2" S.STL. BUTTON SOCKET HEAD LAG SCREWS FOR —
3" X 4" & 4" X 4" SLATS.  USE 3/8” X 1 1/2" SSTL. HEX HD LAG 0O 76-23 (12" x 47 )
SCREWS FOR 2” X 4" SLATS. 0 76-33 (13" x 4" )

0 76-43 (4" x 4")

* UPCHARGE APPLIES TO SUPPORT OPTION,
CONSULT YOUR LOCAL REPRESENTATIVE.

T KX ] SCALE : NONE TITLE
N PEDESTAL TABLE

| i DRAWN BY : JSB REV.
Du M D r\’ Inc ® |DATE REV. : 12/13/11 J NUMBER 76 SERIES-3 CoF o

P.0. Box 142 Mifflintown, PA 17059-0142 [rev. By : Ess




DO NOT COMPLETELY TIGHTEN HARDWARE.

NOTE:

1.) DURING ASSEMBLY PROCEDURE;

2.) THE ACTUAL PARTS WILL NOT BE NUMBERED:
3)

NUMBERS ONLY APPLY TO DRAWING.
SEE SPEC. SHEET 1 FOR MOUNTING OPTION.
STEP_1:
USE 1 — PC. CTR. POST FOR SURFACE MOUNT, ( 3 )
1 — PC. TABLE TOP FRAME ( 4 )
4 — PCS. 1/2" X 1 1/2" SS. CGE. BOLT (7))
4 — PCS. 1/2° SS. NYLON LOCK NUT ( 13 )

4 — PCS. 1/2" SS. FLAT WASHER ( 14 )
ATTACH TABLE TOP FRAME ( 4 ) TO CTR. POST FOR SURFACE

MOUNT, ('3 ) USING HARDWARE ( 7, 13, & 14 ).
TIGHTEN TO SNUG FIT.

STEP 2:
USE 2 — PCS. SEAT SUPPORT ARM W/ 8" PLATE ( 1)
4 — PCS. 3/8” X 5 1/2” SS. HEX HD. CAP SCR. ( 9 )

4 — PCS. 3/8" SS. NYLON LOCK NUT ( 12)

STEP 4:

FIELD DRILL 3/8" ¢ THRU
THESE HOLE LOCATIONS FOR
3/8"° X 1" ROLL PINS

DETAIL A’

USE 13 - PCS. 3" X 4" X 47" WOOD TABLE SLAT ( 5 )
9 — PCS. 3" X 4 X 43" WOOD SEAT SLAT ( 6 )
44 - PCS. 3/8” X 2" SS. BIN. SKT. HD. LAG SCR. ( 10 )
44 — PCS. 3/8” SS. FLAT WASHER ( 15 )
ATTACH 3" X 4" X 47" TABLE SLATS ( 5 ) AND 3" X 4" X 43"
SEAT SLATS ( 6 ) TO STEP 2 ASSEMBLY USING HARDWARE ( 10 & 15 ).
TIGHTEN TO SNUG FIT. REPEAT UNTIL ALL SLATS ARE ATTACHED.

SIEP 5:

UPON COMPLETION OF TABLE ASSEMBLY SQUARE ALL
COMPONENTS THEN TIGHTEN ALL HARDWARE.

STEP_6:

MOUNT AND ANCHOR AS SPECIFIED.

STEP 7:

USE 6 — PCS. 3/8" X 17 S.STL. ROLL PIN ( 11 )

BE SURE SEAT IS LEVEL. FIELD DRILL CTR POST FOR

SURFACE MOUNT ( 3 ) WITH 3/8" DRILL BIT AT SEAT

SUPPORT ARMS ( 1 & 2 ) OPEN HOLE LOCATIONS.

SEE DETAILS A’ AND 'B’. DRIVE IN 3/8" X 1” ROLL PIN ( 11 ).

8 - PCS. 3/8” SS. FLAT WASHER ( 15 ) mew L s DESCRIPTION .
” —76-00- SEAT SUPPORT ARM W/8" PLATE
g}TE’;C'j isEAsTE;éJErP?JRsTNéRmAg[{w:REPWE (1)710 73 0-76-00-05A SEAT SUPPORT ARM W/6 172" PLATE
(9,12, & 15). 3 0-76-00-06/5-2 TTR POST FOR SURFACE MOUNT
TIGHTEN TO SNUG FIT. 1 0-76-00-07 ST TABLE TOP FRAVE
5 13 0-76-30-01 3" X 4" X 47" WOOD SLAT
STEP 3: 5 | 9 0-76-30-02 3 X & X 43 WOOD SLAT
USE 1 — PCS. SEAT SUPPORT ARM W/ 6 1/2" PLATE ( 2 ) LA . LS 3%.2 ] ;S/ZHEszgGgAE%LR
4 — PCS. 3/8" X 5" SS. HEX HD. CAP SCR. (18) T | # 1=12-039 3/8" X 5 1/2° S5 HEX HD CAP SCR
4 — PCS. 3/8" SS. NYLON LOCK NUT ( 12 ) 0 | 4 1-13-016 3/8 X 2SS BIN SKT_HD LAG SCR
8 — PCS. 3/8" SS. FLAT WASHER ( 15 ) T | 6 1-14-003 3/8° X 1" SSIL ROLL PN
ATTACH SEAT SUPPORT ARM W/ 8" PLATE ( 2 ) TO L L 13;3 S5 MiLn Lot
STEP 1 ASSEMBLY USING HARDWARE ( 8, 12, & 15 ). T 073 7SS FLAT WASHER
TIGHTEN TO SNUG FIT. 15180 T—2-0% 3/8° S5 FLAT WASHER
SCALE : TITLE :
L KX NONE
B o | CCDESTAL TABLE ASSEMBLY
| M ; DRAWN BY : JSB REV. | DRAWING
SHEET
DuMor, inc. B | |™e= 76 SERIES-3
P.0. Box 142 Mifflintown, PA 17059-0142 [Rev. By - £ss 20F2




